INSTALLATION GUIDE
FORD RANGER - QF127

PARTS LIST
Item Part Name Qty. Item Part Name Qty. Item Part Name Qty.

A |QwikFoot Bracket (Front) 2 J |5/16" Lock Washer 4 S | M6 Flat Washer 2
B |QwikFoot Bracket (Back) 2 K |5/16-18 Socket Screw 4 T | 46" Shim 2
C [Front Left Corner Bracket 1 L |M8 External Tooth Washer 10 U | %" Shim 2
D |Front Right Corner Bracket | 1 M |M8 x 30mm Hex Head Cap 8 VvV | %" Shim 2
E |QwikFoot Bed Clamp 2 N |1/4-20x%" Truss Head Screw | 4 W | %" Short Arm Hex Key | 1
F |QwikFoot Sleeve (Front) 2 O |1/4-20 External Tooth Washer| 4 X | M4 Short Arm Hex Key 1
G |QwikFoot Sleeve (Back) 2 P |M8x40mm Button Head Screw| 2 Y |MS5 Short Arm Hex Key 1
H |Trim Ring (Front) 2 Q [M8 Flat Washer 2 Z | QF Sleeve Fastener 16
I [Trim Ring (Back) 2 R [M6x40mm Button Head Screw| 2
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Roll-N-Lock Corporation
954-785-7655 | www.rollnlock.com
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INSTALL
ROLL*N-LOCK

ROLL'N-LOCK"®

2012 FORD RANGER

Bl

DOUBLE CAB LG127M

EXTENDED CAB LG129M

ROLL-N-LOCK Tonneau Cover

ROLL 1 LOCK Tonneau Cover

Roll i LOCK pokrovom

ROLL a LOCK kryt zavazadlového prostoru
ROLL-N-LOCK Tonneau Cover
BROODJE-N-SLOT de Dekking van Tonneau
RO-N-LOCK Tonneau kansi

ROULEAU ET LOCK Tonneau Cover
ROLLEN sie und SCHLOB Tonneau Kappe
KéaAuyn Tonneau péAog-v-KAEIAAPION
ROLL és LOCK platéfedél

Rulla og Leesa Tonneau Kapa

ROTOLO e SERRATURA Tonneau Coperta
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ROLL-N-LOCK Tonneau Cover

ROLKI N-LOCK Tonneau Cover

ROLO E FECHADURA COBERTURA DE TONNEAU
ROLL si de a bloca Tonneau Cover

PYNOH M MNOKPbLITUE TONNEAU 3AMKA
ROLL A LOCK kryt batozinového priestoru
ROLL IN LOCK Tonneau Cover

RUEDE y la CERRADURA Tonneau Cubieta
ROLL-N-LOCK Tonneau Tacker
RULO-N-LOCK Tonneau Kapak

ROLL i 3amok kpuwku Tonneau
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Tonneau 7@ Ww Tiny-71-N-71n
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